



PG MEASUREMENT REPORT

MEASUREMENT OF FLIGHT TEST SAMPLE

Report number : **PG_1283.2018**
 Manufacturer : **Dudek**

Sample name: **Nemo 4 20**
 S/N: **P-108981**

TOTAL LINE LENGTH [mm]

		A	B	C	D	E	Stabilo	Brakes
Center	1	5650	5584	5677	5749		5062	6511
	2	5601	5538	5627	5700		5021	6181
	3	5590	5524	5614	5690		4949	6048
	4	5629	5564	5655	5725		4951	5962
	5	5610	5534	5621	5693		4986	6038
	6	5573	5499	5580	5647		5049	5883
	7	5562	5484	5555	5616			5786
	8	5589	5511	5578	5627			5718
	9	5391	5412	5464	5503			5725
	10	5331	5353	5402	5434			
Wing tip	11	5225	5265	5310	5324			
	12	5203	5249	5295	5304			
	13							
	14							
	15							
	16							
	17							
	18							
	19							
	20							
	21							
	22							

MEASUREMENT TOTAL RISER LENGTH [mm]

Risers	trim	accel
A	493	371
A'	590	468
B	488	406
C	494	493
D		
Acc.	110	mm